



中国认可  
国际互认  
检测  
TESTING  
CNAS L5950

## Test Report

No.:SPF22033530-1

Date: Jun. 17, 2022

Page 1 of 4

SHANTOU CPS TOYS CO.,LTD

Fengxin Industrial Chenghai District Shantou City Guangdong Province China

This report is updated based on the report No.SPF22033530.

The following samples were submitted and identified by/on behalf of client as:

Name of product/item : TOYS

Item No. : F1806, F1801, F1803, F1804, F1805, F1807, F1808, F1802, L010-A26, L010-A28, L010-A29, L010-A30, L010-A31, L010-A32, L010-A33, L010-A34, L010-A37, L010-A39, L013-5, L013-8, L013-7, L013-8, L013-9, L013-10, L013-11, L013-12, L013-13, L013-14, L013-15, L013-16, L013-17, L013-18, L013-19, L013-20, L013-21, L013-22, L013-23, L013-24, L015-1, L015-2, L015-3, L015-4, L015-9, L015-10, L015-12, L015-15, L015-15A, L015-16, L015-16A, L015-17, L015-17A, L015-18, L015-18A, L015-19, L015-19A, L015-20, L015-20A, L015-21, L015-22, L015-22A, L015-33, L015-33A, L015-34, L015-34A, L015-35, L015-35A, L015-36, L015-36A, L015-37, L015-38, L015-39, L015-44, L015-45, L015-46, L015-48, L015-48A, L015-49, L015-49A, L015-50, L015-50A, L015-51, L015-51A, L015-53, L015-53B, L015-54, L015-54B, L015-55, L015-56, L015-57, L015-58, L015-59, L015-60, L015-61, L015-62, L015-63, L015-64, L015-74, L015-75, Y1801, Y1802, Y1803, Y1804, Y1805, Y1806, Y1807, Y1808, L019-1, L019-2, L019-3, L019-4, L019-5, L019-6, L019-7, L019-8, L019-9, L019-10, L019-11, L019-12, L019-13, L019-14, L019-15, L019-16, L019-17, L019-18, L017-1, L017-2, L017-3, L017-4, L017-5, L017-6, L017-11, L017-12, L017-13, L017-14, L017-15, L017-16, L017-7, L017-8, L017-9, L017-10, L017-17, L017-18, L017-19, L017-20, L017-21, L017-22, L017-23, L017-24, L015-65, L015-66, L015-67, L015-68, L015-69, L015-70, L015-71, L015-72, L015-73

Sample received date: May 12, 2022

Testing period: From May 12, 2022 to May 19, 2022

Test conclusion:

Summary	Result
1. US Consumer Product Safety Improvement Act 2008 Title I (CPSIA), Section 101 for total Lead content in Non-surface coating materials (substrate)	Pass
US 16 CFR Part 1303 and US Consumer Product Safety Improvement Act 2008 Title I (CPSIA), Section 101 for total Lead content in surface coating	
2. US Consumer Product Safety Improvement Act 2008 Title I (CPSIA), Sec 108(a) & (b)(3) and US 18 CFR Part 1307 for Prohibition of Children's Toys and Child Care Articles Containing Specified Phthalates	Pass
3. DNOP, DIDP analysis	See test data

Tested by: Zhang PeiXun  
Zhang PeiXun, Potter

Inspected by: Lin JiaShang  
Lin JiaShang, Lin

Approved by: Zhang Feng Jee  
Zhang Feng Jee  
Lab Manager

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing, reviewing and approving person. The test report is invalid if scribbled or altered. Any dispute of the test is received, exceeding which the testing body within 15 days after the test report is received, exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: West of 2/F., Jinhui Industrial Building, Junction of Yuling Road and Ta'an Road, Chenghai District, Shantou, Guangdong, China. Tel: 0754-88894222. Email: spg@spg.net.cn. Report searching: www.spg.net.cn.